
 APPENDIX H 
  
  
 Asset Management Plan 
  
  

Revision History 

Revision Date Approval Reason 
0 09/30/05  Original 
1 11/05/11  •  
2 04/04/14  •  
 07/11/19 J. Fenton • Reviewed – no changes 

3 07/08/20 C. Falzone • Updated Asset Management Plan 
4 09/20/21 T. Edwards • Updated Asset Management Plan 
5 09/19/22 T. Edwards • Updated Asset Management Plan to 2021 
6 09/21/23 T. Edwards • Updated Asset Management Plan to 2022 
6 09/19/24 T. Edwards • Updated Asset Management Plan to 2023 
   •  
   •  
   •  
   •  
   •  
   •  

 



 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 



Asset 
Management
Plan

2023



2023 Asset Management Plan 

   

This page is intentionally left blank. 
[...]
To protect public health and the environment by providing effective wastewater collection, 
treatment, and recycling. 

Our Vision 

Orange County Sanitation District will be a leader in: 

• Providing reliable, responsive, and affordable services in line with customer needs and 
expectations. 

• Protecting public health and the environment utilizing all practical and effective means for 
wastewater, energy, and solids resource recovery. 

• Continually seeking efficiencies to ensure that the public’s money is well spent. 

• Communicating our mission and strategies with those we serve and all other stakeholders. 

• Partnering with others to benefit our customers, this region, and our industry. 

• Creating the best possible workforce in terms of safety, productivity, customer service, and 
training. 

Through improved and robust asset management practices, we are better able to coordinate 
and plan actions to ensure our collection system, treatment, and resource recovery 
infrastructure is safe and reliable, and meets the rigorous level of service embodied by our 
mission statement. 

In November 2019, OC San’s strategic planning process resulted in the creation of an asset 
management policy and asset management initiatives. Collectively, the policy and initiatives 
make up OC San’s asset management strategy. 

Asset Management Policy 

OC San will assess and manage the collection system and treatment plant systems and assets 
to improve resilience and reliability while lowering life cycle costs. This will be accomplished 
through adaptive operation, coordinated maintenance and condition assessment, and planned 
capital investment. Staff will balance maintenance, refurbishment, and replacement strategies to 
maximize useful life, system availability, and efficiency. 



2023 Asset Management Plan 

 2 

Asset Management Initiatives 
• Create an annual Asset Management Plan documenting the condition of the collection 

system and treatment plants, and upcoming maintenance or capital projects. 

• Coordinate the efforts of Operations, Collections, Mechanical Maintenance, Electrical 
Maintenance, Instrument Maintenance, and Engineering through process teams to assure 
the OC San’s resources are focused on the high priority work functions. 

• Maintain a 20-year forecast of all CIP projects needed to maintain or upgrade OC San’s 
nearly $12.6 billion in assets on a prioritized risk basis to establish rate structures. 

The Asset Management Plan (AMP) is a living document that describes constantly evolving 
operation strategies, maintenance and refurbishment plans and adaptations, and CIP 
implementation initially captured in the Facilities Master Plan and revised on an annual basis 
through the budgeting process. The information included in the AMP encompasses the breadth 
of information needed to successfully align the capital and operational planning activities 
necessary to meet the Asset Management Program objectives. The key objectives that are built 
into the Asset Management Program include the following: 
1) Take a proactive approach to repair, rehabilitate, and replace 
2) Ensure assets are reliable and operating when needed. 
3) Minimize unplanned outages and equipment downtime. 
4) Manage risks associated with asset or service impairment through asset performance 

optimization. 
5) Develop cost-effective management strategies for the long term. 
6) Strive to implement world-class asset management strategies through continual 

improvement in our asset management practices. 

 

The AMP is a key component of OC San’s overall planning activities. It aligns with OC San’s 
Strategic Plan and the Facilities Master Plan (inclusive of the projects identified therein), while 
identifying potential and new opportunities that may require funding in the budget development 
process. Table 1-1 describes the relationship of the AMP with the other planning activities. 



2023 Asset Management Plan 

 3 

Table 1-1. Linkage between Asset Management Plan and Other Planning Activities 

Planning 
Activity Description Planning 

Horizon 
Update 
Cycle 

Strategic 
Plan 

Defines the strategic initiatives to be pursued by 
OC San and provides a basis for long-term 
financial, capital, and operating planning. The 
AMP aligns with Strategic Plan goals and 
objectives.  

5- to 
10-year Biennial 

Facilities 
Master 
Plan 

Identifies long-term capital improvement plans to 
address treatment and collection system 
infrastructure improvement needs. Projects 
identified in the Facilities Master Plan are 
incorporated into the AMP and refined as 
appropriate. 

20-year Varies 

Asset 
Management 
Plan 

Documents the overall condition of treatment 
and collection system assets and plans to 
address key condition and performance issues to 
ensure assets meet OC San’s levels of service. 

1-year 
5-year 

10-year and 
greater 

Annual 

Budget 
Book 

Lays out the framework of OC San’s activities 
and serves as a source of information for our 
Board of Directors, rate payers, and employees. 
It includes operational, capital, and debt service 
expenditures necessary to support our mission 
and to execute the Strategic Plan adopted by our 
Board of Directors. The AMP identifies new 
operational, maintenance, and capital 
improvement activities for consideration during 
the budget development process. 

2-year Annual 



2023 Asset Management Plan 

 4 

1.1 Overview of OC San’s Infrastructure 

OC San is responsible for providing wastewater collection, treatment, and recycling services to 
over 2.6 million people in central and northern Orange County, California. OC San’s two 
resource recovery and wastewater treatment facilities treat an average daily wastewater flow of 
185 million gallons per day (MGD) from residential, commercial, and industrial sources. 

 

In addition to our plant facilities, OC San owns and operates wastewater collection system 
infrastructure. Our collection system infrastructure includes 388 miles of regional trunk sewer 
pipelines and 15 pump stations throughout OC San’s service area (Figure 1-1). Wastewater is 
conveyed via the collection system to Reclamation Plant Number (No.) 1 in Fountain Valley, and 
Treatment Plant No. 2 in Huntington Beach, where resource recovery and wastewater treatment 
take place. 

OC San’s treatment plants operate under a regulatory permit from the Regional Water Quality 
Control Board (RWQCB). This authority is established through the National Pollutant Discharge 
Elimination System (NPDES) that permits the discharge of treated wastewater through an 
ocean outfall system to the Pacific Ocean. While some treated water is released 5 miles 
offshore through a deep-water ocean outfall system, most is recovered and delivered to the 
Orange County Water District (OCWD). OCWD further treats OC San’s effluent using the 
Groundwater Replenishment System (GWRS), which improves the effluent water quality to 
drinking water standards for groundwater recharge and irrigation purposes. The following 
sections briefly describe the key systems under OC San’s management. 



2023 Asset Management Plan 

 5 

 

Figure 1-1. OC San’s Service Area 
  

*Figure for graphical purposes 
only. Not intended to accurately 
depict trunklines and various 
unincorporated areas. 



2023 Asset Management Plan 

 6 

1.1.1 Collection System 

OC San’s collection system serves as a regional conveyance system, collecting and conveying 
wastewater flows from 20 cities, 4 special districts, and various unincorporated areas, and 
accommodates dry weather urban runoff. OC San’s 388 miles of collection system pipelines and 
15 pump stations are spread throughout northern Orange County and include 363 miles of 
gravity pipelines, 21 miles of force mains, 4 miles of inverted siphons, and 4,469 manhole 
structures. 

 

OC San has worked with member city and agency staff to understand future development plans 
and flow estimates, and has collected historical inflow and infiltration rates during wet weather 
events to assure adequate flow-carrying capability exists in each trunk sewer system. OC San 
also factors in the effects of drought and lower domestic water usage rates to make sure the 
sewers operate properly at low-flow rates. Table 1-2 summarizes the design capacities of the 
pump stations. 



2023 Asset Management Plan 

 7 

Table 1-2. Pump Station Design Capacity 

Pump Station Location Design Capacity 
(MGD) 

Bitter Point Newport Beach 39.4 

Rocky Point Newport Beach 6.5 

Bay Bridge Newport Beach 18.2 

Crystal Cove Newport Beach 0.8 

Lido Newport Beach 5.5 

15th Street Newport Beach 2.6 

A Street Newport Beach 1.4 

MacArthur Newport Beach 3.6 

Main Street Irvine 60 

Seal Beach Seal Beach 31.7 

Slater Huntington Beach 28.8 

Westside Los Alamitos 21.6 

Edinger Huntington Beach 2.5 

College Avenue Costa Mesa 8 

Yorba Linda Fullerton 11.5 

1.1.2 Reclamation and Treatment Plant System 

OC San owns and operates two wastewater treatment plants that serve two primary functions: 
treatment and reclamation. Reclamation Plant No. 1 (Plant No. 1) is located in the City of 
Fountain Valley, approximately 4 miles inland of the Pacific Ocean and adjacent to the 
Santa Ana River. Influent wastewater entering Plant No. 1 passes through a flow metering and 
diversion structure, mechanical bar screens, grit chambers, and primary basins, before going to 
one of two air-activated sludge processes, or trickling filters (TFs), and secondary clarifiers. 
Thereafter, secondary effluent is diverted to OCWD’s facilities for tertiary treatment before 
reuse. The remaining flow goes to the Plant No. 2 ocean outfall system. For a summary of 
Plant No. 1 design capacity, please refer to Table 1-3. For a map of the facilities and more 
detailed understanding of how Plant No. 1 treatment processes work together, please refer to 
Appendices A and B, respectively. 

Solids treatment at Plant No. 1 includes co-thickening of primary and secondary sludge, 
followed by anaerobic digestion process and centrifuge dewatering of digested sludge to 
produce Class B biosolids. Digester gas produced at Plant No. 1 is collected, cleaned, 
compressed, and transferred via a closed piping system to the Central Power Generation 
Facility as a renewable fuel for energy generation, and is interconnected to the Plant 2 facility. In 
addition, Plant No. 1 includes facilities for odor control and chemical addition to support the 
aforementioned processes. 



2023 Asset Management Plan 

 8 

Acronym Key: 
ADWF = average dry weather flow; MSP = main sewage pump; PC = primary clarifier; PWWF = peak 
wet weather flow 

Treatment Plant No. 2 (Plant No. 2) is located in the City of Huntington Beach, adjacent to 
the Santa Ana River and east of Pacific Coast Highway. Raw sewage flow entering Plant No. 2 
passes through a flow metering structure, mechanical bar screens, and grit removal chambers. 
Flow then passes through primary basins before being split between the oxygen-activated 
sludge secondary treatment facility or the TFs/solids contact basins. 

With the construction of the Groundwater Replenishment System (GWRS) final expansion and 
associated projects completed in 2023, Plant No. 2 reclaimable secondary effluent together with 
Plant No. 1 secondary effluent is diverting most of its treated water to OCWD for advanced 
treatment and groundwater injection. For a summary of Plant No. 2 design capacity, please 
refer to Table 1-4. For a map of the facilities and more detailed understanding of how Plant No. 
2 treatment processes work together, before and after the final expansion of the GWRS, please 
refer to Appendices C, D, and E, respectively. 

Solids treatment at Plant No. 2 includes dissolved air flotation thickening of waste-activated 
sludge (WAS) and secondary sludge, anaerobic sludge digestion of primary and thickened 
secondary sludge, and centrifuge dewatering of digested sludge to produce Class B biosolids. 
Plant No. 2 also has facilities for odor control and chemical addition. Digester gas produced at 
Plant No. 2 is collected, compressed, cleaned, and distributed to the Central Power Generation 
System as a renewable fuel for energy generation. Compressed digester gas can be shared 
between the plants through the interplant digester gas line. 

Table 1-3. Plant No. 1 Dry/Wet Weather Design Capacity 

Treatment 
Processes 

ADWF 
Capacity 

(MGD) 

PWWF 
Capacity 

(MGD) 
Notes 

Headworks 220 320 After MSP replacement by P1-105, with four 
duty pumps in service and one standby 

Primary  153 352 With one circular and two rectangular PCs 
out of service 

Secondary  182 345 With all basins, TFs, and clarifiers in service 

 

Table 1-4. Plant No. 2 Dry/Wet Weather Design Capacity 

Treatment 
Processes 

ADWF 
Capacity 

(MGD) 

PWWF 
Capacity 

(MGD) 
Notes 

Headworks 144 322 
After P2-122, with three large and two small 
duty pumps in service, and one large pump 
and one small pump on standby 

Primary  156 312 With one PC out of service 

Secondary  150 317 With all basins, TFs, and clarifiers in service 

 
 
 
 



2023 Asset Management Plan 

 9 

1.1.3 Outfall System 

The ocean outfall system includes three discharge structures: Outfall No. 1 (Discharge 
Point 002), Outfall No. 2 (Discharge Point 001), and the Santa Ana River 
Emergency Overflow Weirs (Discharge Point 003). 

Outfall No. 2 serves as the primary ocean outfall, discharging treated wastewater 
approximately 5 miles offshore at a depth of approximately 200 feet. It began service in 1971. A 
comprehensive assessment was completed and based on the findings a rehabilitation project is 
in progress to ensure the outfall’s reliability for many years to come. 

 

Outfall No. 1 serves as an emergency outfall and primary backup to Outfall No. 2, 
discharging treated wastewater over a mile offshore at a depth of approximately 65 feet. It was 
originally constructed in 1954 and was later modified in 1965. Outfall No. 1 serves as a primary 
backup to Outfall No. 2. OC San’s NPDES permit specifies that this outfall can be used only in 
the case of an emergency or during planned maintenance activities. This outfall will also go 
through a comprehensive assessment in the near future. 

 

The outfall system has two Santa Ana River Emergency Overflow Weirs at 
Plant No. 2, which discharge directly to the Santa Ana River. These weirs are for extreme 
emergency use only and serve as a secondary backup to the primary outfall facilities, ensuring 
the safety and welfare of the community at large. 

1.2 Facility Valuation 

As part of the 2017 Facilities Master Plan, OC San commissioned an engineering study to 
determine the 2017 valuation of all OC San capital facilities, including Plant No. 1, Plant No. 2, 
interplant and joint treatment facilities, and the collection system (including sewer pipelines and 
pump stations). The estimated replacement value in Fiscal Year (FY) 2023–2024 is $12.6 billion 



2023 Asset Management Plan 

 10 

based on the Engineering News-Record Construction Cost Index (CCI) increases since the 
2017 Facilities Master Plan. 

Figure 1-2 shows the valuation information, presented in five general subprocess areas: 

• Collections Systems Piping 
• Collection Systems Pump Stations 
• Reclamation Plant No. 1 Facilities 
• Treatment Plant No. 2 Facilities 
• Interplant, Joint, and Common Facilities 

 

Figure 1-2. Facility Valuation by Area 

1.3 Asset Management Organization 

Asset management is an essential part of OC San and our overall mission to deliver safe, 
economical, and reliable wastewater treatment services. Every part of our organization is 
involved in some aspect of asset management and ensuring that assets are designed, 
constructed, operated, and maintained to reliably deliver the required level of service to our 
customers. Through a very collaborative effort, each group plays an important role in ensuring 
that the individual asset management initiatives are properly executed (Figure 1-3). 